
 
 

 

2003 KIRKWOOD SPECIFIC PLAN 
 

ALPINE COUNTY ORDINANCE 648-03 
 

EXHIBIT A 



TABLE OF CONTENTS 
 
 
CHAPTER 1 – HISTORY OF KIRKWOOD ..........................................................................1 

1.1 HISTORY OF KIRKWOOD DEVELOPMENT .......................................................1 
1.2 HISTORY OF KIRKWOOD MASTER PLANS.......................................................1 
 

CHAPTER 2 – SUMMARY.......................................................................................................2 
2.1 PURPOSE...................................................................................................................2 
2.2 PROJECT LOCATION ..............................................................................................2 
[...]
The combined capacity of Wells 4 and 5 ranges between 70 and 100 gpm. 
 
Water from Wells 2, 3, 4 and 5 is disinfected with sodium hypochlorite and pumped into 
the distribution system.  The existing system includes two storage tanks with a 
combined capacity of 950,000 gallons. These tanks are located on the lower slopes of 
the ski mountain above the community (Figure 6.1), thereby providing more than 
adequate pressure to all dwellings. 
 
Water from the wells is pressurized to approximately 150 pounds per square inch (psi) 
and pumped into the distribution system.  The existing system consists of about five 
miles of pipelines ranging from six to ten inches in diameter.  These lines are primarily 
located within existing roadways on the east and west sides of Kirkwood Meadow.  
South of the existing KMPUD offices, pipelines are located at the meadow edge and run 
under Kirkwood Meadows Drive to serve Timber Creek Lodge, (western edge of 
Kirkwood) and the Red Cliffs Lodge (south end of Kirkwood). 
 
Average annual domestic water demand at Kirkwood is about 45,000 gallons per day 
(GPD) (see Table 6.1). Maximum daily demands occur during Christmas and New 
Year’s. That demand typically approaches 109,000 gallons per day. This demand may 
last for several days. Current yearly demand is 48 acre-feet and is projected to reach 
167 acre-feet upon buildout of the Plan. Water quality monitoring of the wells used for 
domestic water supply indicates that the water quality meets  or exceeds the required 
standards. 
 
6.2.4 Ground Water (Aquifer) 
 
The groundwater basin below Kirkwood Meadow provides a portion of the domestic 
drinking water for Kirkwood.   
 
The deeper wells are not drawing from the alluvium but penetrate fracture systems 
developed in basement rocks below the alluvial deposits. 
 
The recharge of groundwater to the alluvial aquifer is primarily from surface water 
runoff, which is contained in the snowpack (typically 90 percent of the annual runoff). 
This snow pack runoff occurs primarily during April, May, June, and July.  Other months 
of the year provide a lesser percentage of the approximately 5,660 acre-feet average 
annual runoff from the watershed.  Minimum runoff under drought conditions is 
estimated at 1,869 acre-feet.  This watershed encompasses 2,265 acres. The storage 
volume of the aquifer is about 1,100 acre-feet with surplus water exiting the basin via 
Kirkwood Creek and/or evapotranspiration. Recharge of the fracture-based bedrock 
wells is not well understood and likely comes from interconnects to significant local 
faults and fractures. 

2003 Kirkwood Specific Plan     PAGE  
Alpine County Ordinance No. 648-03, Exhibit A 

57 





6.2.5 Domestic Water Supply Expansion 
 
To satisfy additional water demands, KMPUD plans to follow a staged construction plan 
with the following elements: 
 
1. The total existing storage capacity is 950,000 gallons exceeds projected storage 
requirements at buildout.  Storage requirements at buildout are estimated at 932,000 
gallons per day based on providing 430,000 gallons of emergency storage, 82,000 
gallons of operational storage and 420,000 gallons for fire protection.  
 
2. Future water supplies will come from shallow or deep aquifer groundwater, with 
treatment provided, if necessary, to comply with water quality regulations.  At buildout, 
well supplies totaling 220 gallons per minute (gpm) with the largest well out of service 
will be required to meet maximum daily demands. Preliminary plans call for each well to 
have treatment facilities, including filtration. The treatment facilities shall be constructed 
so they could be adapted to a future source of supply from Caples Lake, if this supply 
became available and preferred in the future. 
 
3. Future wells will be constructed as growth occurs in general conformance with the 
following policy: A new well will be connected to the system when the maximum daily 
demand exceeds available supply, with the largest well out of service. Such that 
emergency storage reserves would be depleted in seven days should demand continue 
at the maximum rate. 
 
4. Should municipal water rights be pursued and acquired by the KMPUD for Caples 
Lake, or other source that supply would supplement the existing water supply (wells).  
 
6.3 WASTEWATER FACILITIES 
 
6.3.1 Objectives For Wastewater Treatment Facilities 
 
1. Treat wastewater from all Kirkwood areas at a local treatment plant that meets all 
applicable standards and avoids adverse impacts to public health and safety.  
 
2. Explore alternate wastewater treatment methods. 
 
3. Explore methods of reducing overall influent flows. 
 
6.3.2 Policies For Wastewater Treatment Facilities  
 
1. Wastewater shall be transported via pipeline in an efficient underground manner that 
minimizes land disturbance. 
 
2. Wastewater collection and treatment facilities shall be designed to protect the health 
and safety of residents.  
 
3. Wastewater treatment plant expansion shall occur to ensure that adequate capacity 

2003 Kirkwood Specific Plan     PAGE  
Alpine County Ordinance No. 648-03, Exhibit A 

59 



is available at buildout. 
 
4.  Any wastewater treatment facilities (i.e., lift/pump stations, storage tanks), shall be 
sited, designed and landscaped to minimize visual impacts. 
 
5. Development should normally be located to allow for gravity flow of wastewater and 
minimize the need for pumping wastewater to treatment facilities, thus reducing overall 
energy requirements. 
 
6.  All treated effluent disposal shall meet the discharge requirements established by the 
Central Valley Regional Water Quality Control Board (CVRWQCB). 
 
7. Wastewater sludge shall be appropriately disposed, in accordance with applicable 
regulations.  Sludge reuse options should be investigated by KMPUD. 
 
6.3.3 Existing Wastewater Treatment Plant 
 
The sanitary sewer system serving the Kirkwood community consists of gravity-flow 
sewage collection lines and two lift stations, which transfer the sewage to the 
Wastewater Treatment Plant (WWTP) (see Figure 6.1).  The WWTP includes primary 
screening, activated sludge biological treatment, chemical coagulation and filtration and 
discharge into effluent absorption beds. 
 
Operation of the WWTP is regulated by permit under the jurisdiction of the California 
Regional Water Quality Control Board, Central Valley Region (CVRWQCB).  Kirkwood 
is an environmentally-sensitive area, therefore, the wastewater discharge permit is 
stringent and requires ongoing weekly sampling and analysis of Kirkwood Creek to 
determine the effects, if any, that may be occurring in the water quality of the Kirkwood 
watershed.  The results are submitted to CVRWQCB. 
 
The Kirkwood Meadows Public Utility District (KMPUD) Wastewater Treatment Plant 
treats wastewater from the surrounding community and ski resort. The WWTP is 
designed to treat an average flow of 100,000 gallons per day (gpd) and a peak flow of 
200,000 gpd; the discharge permit allows for a monthly average effluent flow of 150,000 
gpd.  
 
6.3.4 Projected Wastewater Treatment Plant Parameters 
 
Because the average daily flow during peak months is already close to the WWTP 
design capacity, the additional wastewater generated by new development is expected 
to overload the existing plant. Therefore, the WWTP will require expansion. 
 
The ultimate peak monthly flow in fifteen years (2012) is projected at 182,500 gpd, 
approximately twice the current peak monthly flow of 87,600 gpd.  
 
 
 

2003 Kirkwood Specific Plan     PAGE  
Alpine County Ordinance No. 648-03, Exhibit A 

60 



Table 6.1 
Projected Peak Monthly Flows at Ultimate Buildout 

 
Wastewater 
Source 

Present Flow (gpd) Growth Factor Buildout Flow (gpd) 

Residential 24,000   (1) 3 72,000 
Commercial 30,100   (2) 2 60,200 
Subtotal 54,100  132,200 
 33,500   (3) 1.5 50,300 
TOTAL 87,600  182,500 

(1) March 1997 metered water usage for Single-family and Multi-family dwellings 
(2) March 1997 metered water usage for commercial establishments 
(3) March 1997 WWTP effluent flow minus total metered water usage 
 
Based on the future flow and load characteristics of the WWTP, the following is 
recommended: 
 
• Provide interim expansions to the plant to accommodate flow and constituent loads 
for the plant until complete expansion is possible. 
 
• Expand the WWTP to accommodate ultimate buildout flows and constituent loads.  
A new or revised Waste Discharge Permit will need to be obtained reflecting the larger 
anticipated effluent flow. 
 
6.3.5 Wastewater Treatment Plant Expansion 
 
To accommodate future flows, the WWTP will require modification and expansion.  
Alternatives have been analyzed to meet these requirements. The Plant currently 
utilizes an Extended Aeration Activated Sludge system. The KMPUD has chosen to 
pursue the membrane treatment method as the best means of meeting the 
requirements of the community at buildout.  
 
To summarize the membrane treatment method, following are the basic components of 
that system.  The existing flow equalization basin would be converted to three tanks: an 
aeration basin containing the membranes, a denitrification tank, and an aerobic 
digester.  The existing secondary clarifier would be demolished and that whole basin 
converted to flow equalization.  The existing filters would be removed.  The membrane 
process would not require the construction of any additional process basins.  
 
For more information pertaining to the expansion of the WWTP, please refer to the 
Wastewater Facilities Plan, September 1998 prepared by Kennedy/Jenks Consultants 
for the KMPUD. 
 
 
 
 
 

2003 Kirkwood Specific Plan     PAGE  
Alpine County Ordinance No. 648-03, Exhibit A 

61 



6.3.6 Membrane Treatment Process Descriptions 
 
Membrane treatment processes combine biological treatment, clarification and filtration 
into one process.  Solids from the aeration basin can either be wasted to a sludge 
digester or directly to a dewatering system. 
 
The membrane system offers certain advantages for the WWTP.  It does not require the 
construction of any new treatment basins.  It also eliminates the need for a clarifier and 
filters.  Finally, it produces a very high quality effluent. 
 
6.3.7 Influent Pumping 
 
The Influent Pumping Station must be capable of handling the peak hourly flows to the 
WWTP. As projected, the ultimate buildout peak hourly flow is approximately 730,000 
gpd. Assuming the Influent Pumping Station will accommodate 70% of the total flow 
(and the East Meadows lift station accommodating the remaining 30%), the required 
capacity of the influent pumping station is 511,000 gpd, or approximately 355 gpm. 
 
Expansion of the influent pumping processes includes two possibilities: 
 
Build a parallel pump station 
The existing pump station would be used as a backup if one of the new pumps 
fails. The new pump station would be constructed while the existing pump station 
was still on-line. A diversion box structure would be built to link the two pump 
stations together; or 
 
Build a parallel pump station and replace existing pumps 
This is the same method as described above, with the additional feature that the pumps 
in the existing pump station would be replaced by grinder type pumps.  
 
6.3.8 Sludge Dewatering And Disposal   
 
Currently, 5,000 gpd of sludge from the aerobic digester is processed during peak 
periods. It is anticipated that the peak volume of sludge to be treated per day will 
double. Therefore, the future solids handling system should be capable of dewatering a 
peak of 10,000 gpd of 1% to 2% sludge.  
A Centrifuge is used to dewater sludge, which is containerized for subsequent hauling 
off site. 
 
6.3.9 Effluent Pumping and Disposal 
 
The best process for effluent disposal at Kirkwood continues to be absorption beds.  
New effluent absorption beds will need to be developed to accommodate the increased 
effluent volumes through buildout. The proposed and existing locations for the 
absorption beds are shown on Figure 6.2. The new effluent absorption bed sites are 
intended to show the maximum limits of all of the possible disposal areas, and not 
necessarily the extent of the absorption beds at buildout that will be installed.  

2003 Kirkwood Specific Plan     PAGE  
Alpine County Ordinance No. 648-03, Exhibit A 

62 



 
For effluent absorption sites that are considered to have marginal percolation rates, it 
may be possible to enhance these sites through engineering. Engineered absorption 
beds can be installed in many instances with advantages to ecosystems and 
operations. 
 
Within some areas of California, effluent has been used to enhance man-made and 
naturally occurring wetlands. At some point in the future this may become an economic 
and environmentally sound alternative to supplement the existing absorption beds. 
 
6.4 PROPANE AND ELECTRICAL SERVICE 
 
6.4.1 Objectives For Propane and Electrical Service 
 
1. Provide electric and propane service in an efficient manner that minimizes land 
disturbance for distribution lines and related facilities. 
 
2. Maximize energy conservation by encouraging appropriate building techniques and 
site planning to encourage the use of solar and other alternative energy sources. 
 
3. Provide cost-effective gas and electrical service to Kirkwood businesses and 
residents. 
 
4. Provide energy sources while minimizing adverse air quality and public safety 
impacts. 
 
6.4.2 Policies For Propane and Electric Service 
 
1. All residential and commercial structures shall be designed to comply with State of 
California energy conservation standards to reduce the need for fossil fuels and wood 
burning for heating. 
 
2.  All utilities shall be placed underground and shall follow the alignment of roads 
whenever practical to minimize land disturbance. 
 
3. Utility installations shall be coordinated in terms of timing and location to minimize 
land disturbance. 
 
 

2003 Kirkwood Specific Plan     PAGE  
Alpine County Ordinance No. 648-03, Exhibit A 

63 





6.4.3 Electric Power Generation 
 
Electrical power is produced on-site by Mountain Utilities (MU – formerly Kirkwood Gas 
& Electric), utilizing diesel generators. MU is a wholly owned subsidiary of KMR and the 
electrical power generation is regulated by the California Public Utilities Commission 
(PUC). The present plant, located northeast of Red Cliffs Lodge (see Figure 6.3) has 
the capacity of producing 4.2 megawatts (MW). However, due to minor distribution  
constraints, the plant is limited to delivering approximately 4.0 MW. Electricity is 
currently produced utilizing two 12-cylinder (500 KW) and four 16-cylinder (800 KW) 
diesel generators. During the summer of 1997, Mountain Utilities installed a Selective 
Catalytic Reduction system (SCR), which targets the reduction of NOx (Nitrogen 
Oxides) from the diesel engine emissions.  
 
The current peak electric demand of about 3.0 megawatts occurs during the early winter 
months, due to snowmaking activities. An average of twenty percent (20%) of maximum 
capacity is used during the summer months.   
 
During the winter season, diesel fuel shipments to MU average six times per month. 
During the summer season diesel fuel is delivered about twice per month.  
 
Within the developed portion of Kirkwood, underground electrical transmission and 
distribution lines are generally located within road rights-of-way, with the exception of 
three segments.  One of these segments connects the Sun Meadows Condominium 
area with the KMR Maintenance Yard running along the west side of Kirkwood Meadow. 
An additional loop is buried in the Kirkwood Meadow from the KMR maintenance yard to 
the entrance to East Meadows subdivision. The third segment is located at the north 
end of the meadow and connects East Meadows Phase 2 with Kirkwood Meadows 
West subdivision, (see Figure 6.3). A high voltage electrical cable runs south from the 